
R

REPLACEMENT
PARTS

MODEL NO. CAPACITY DESCRIPTION
FORKLIFT JACK5 TON72036C

2

25

127 8

8
10

17 16

11

9

33

35
40

39
42
41

43
44

36
37
38

32
31
30

3
4

5
6

1

16

13
14

15

21

21

20

20

19

19

61

28

27

26
25

24

23
22

23

49
50

51

52

54

55
47

56

57

58

57

1

38

53

45

47

48

38

46 38

22

59

60

29

18

17



INDEX
NO. DESCRIPTION PART

NO.
REQ'D

NO.
Oil Fill Plug
Handle Fork Base
Lower Handle Half
Nut M6

Handle Grip
Retaining Ring
Plain Washer
Wheel
Slotted Round Nut M20X1.5
Axle
Hexagon Bolt M6X40
Side Frame

255401
255402
255403
255404
255406

255407
255408
255409
255411
255412
255413
255414
255416

1
1
1
1
1

1
2
4
2
2
1
1
2

1
2
3
4
5

6
7
8
9

10
11
12
13

Pin
Retaining Ring

Trunion
Capscrew Self Locking M10X35
Arm Assy.

255417
255418

255419
255421
255405

1
1

2
2
1

14
15

16
17
18

Wheel
Plain Washer

Retaining Ring
Nut M12
Washer Spring

255422
255423

255424
255426
255427

2
2

2
2
2

19
20

21
22
23

Hexagon Bolt M10X20
Asher Spring 10

Support
Torsion Spring
Shaft Handle

255428
255429

255431
255432
255433

4
5

2
1
1

24
25

26
27
28

Hexagon Bolt M12X20
O-Ring

Packing Copper

255434
*255436

*255443

1
1

1

29
30

Back Up Ring
Oil Seal
Pump Plunger

*255437
*255438
255439

1
1
1

31
32
33

Handle Bolt
Hexagon Socket Head Cap Screw M12X20

72036C/8/13/07

255441
255442

1
1

34
35

36

Upper Handle Half

INDEX
NO. DESCRIPTION PART

NO.
REQ'D

NO.
Steel Ball
Spring
Slotted Pan Screw
Rubber Packing

Slotted Set Screw
Spring Support
Steel Ball
Release Valve Assy.
Ring
Hexagon Bolt M8X8
Valve Block
Bearing

255446
255447
255448

*255449
255451
255452
255453
255410

*255454
255456
255457
255458

6
1
1
1
1
1
1
1
1
4
1
1

Steel Ball 255444 137

38
39
40
41
42
43
44
45
46
47
48
49

O-Ring
Cylinder

Backup Ring
O-Ring
Piston Rod

*255459
255461

*255462
*255463
255464

2
1

1
2
1

50
51

52
53
54

Spacer
Cylinder Cap

O-Ring
Reservoir
Saddle

255466
255467

*255468
255469
255471

1
1

1
1
1

55
56

57
58
59

Pin
Bolt

O-Ring
Back Up Ring
Oil Seal

255472
255473

*255436
*255437
*255438

1
2

1
Repair Kit 255425

1
1

60
61

Copper Packing
Rubber Packing

*255443
*255449

1
1

Rectangle Ring
O-Ring
Back Up Ring

*255454
*255459
*255462

1
2
1

O-Ring
O-Ring

*255463
*255468

2
1

*30
*31
*32
*36
*41

*46
*50
*52
*53
*57

INDEX
NO. DESCRIPTION PART

NO.
REQ'D

NO.


